
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



 

TCEQ-20972 (08/31/2023)  Page 1 of 5 
[...]
https://texreg.sos.state.tx.us/public/readtac$ext.ViewTAC?tac_view=4&ti=30&pt=1&ch=39
https://texreg.sos.state.tx.us/public/readtac$ext.TacPage?sl=T&app=9&p_dir=N&p_rloc=66532&p_tloc=&p_ploc=1&pg=17&p_tac=&ti=30&pt=1&ch=39&rl=351


 

TCEQ-20972 (08/31/2023)  Page 3 of 5 
Wastewater Individual Permit Application, Plain Language Template 

PLANTILLA EN ESPAÑOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE 

TPDES o TLAP 

 

AGUAS RESIDUALES DOMÉSTICAS /AGUAS PLUVIALES 

 

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 

pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas según lo 

requerido por el Capítulo 39 del Código Administrativo de Texas 30. La información 

proporcionada en este resumen puede cambiar durante la revisión técnica de la solicitud y no 

es una representación ejecutiva fedérale de la solicitud de permiso. 

 

93 Schiel Road, LTD. (CN605638261) propone operar 270 AC Industrial Park Wastewater 
Treatment Plant (RN110733995), una planta de lodo activado convencional. La instalación 
estará ubicada en aproximadamente 0.70 millas sureste de la intersección de Bauer Road y 
Schiel Road, en Cypress, Condado de Harris, Texas 77433. La aplicación es para la renovación 
de un permiso TPDES para autorizar la descarga de aguas residuals domésticas tratadas an 
un flujo promedia diario que no exceda 100,000 galones por día en Fase 1, 200,000 galones 
por día en Fase 2, y 300,000 galones por día en Fase 3.  

Se espera que las descargas de la instalación contengan la demanda bioquímica de oxígeno de 
cinco días (cBOD5), solidos suspendidos totales (TSS), nitrógeno amoniacal (NH3-N), y 
Escherichia Coli (E. Coli). Aguas residuales domésticas. estará tratado por una pantalla de 
barras manual, tanque(s) de aeración, clarificador(es), tanque(s) de contacto cloro, y 
digestore(s) de lodo aeróbico. 
  



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Attachment AR-3 – USGS Map  
 

  





 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

Attachment AR-4 – Supplemental Permit Information 
(SPIF)  



TCEQ-20971 (08/31/2023)  Page 1 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF) 

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL 
TPDES WASTEWATER PERMIT APPLICATIONS 

 

This form applies to TPDES permit applications only. (Instructions, Page 53) 

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by 
our agreement with EPA. If any of the items are not completely addressed or further information 
is needed, we will contact you to provide the information before issuing the permit. Address 
each item completely.  

Do not refer to your response to any item in the permit application form. Provide each 
attachment for this form separately from the Administrative Report of the application. The 
application will not be declared administratively complete without this SPIF form being 
completed in its entirety including all attachments. Questions or comments concerning this form 
may be directed to the Water Quality Division’s Application Review and Processing Team by 
email at WQ-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671. 

The following applies to all applications: 

1. Permittee: 93 Schiel Road, LTD. 

Permit No. WQ00 15779001 EPA ID No. TX 0139173 

Address of the project (or a location description that includes street/highway, city/vicinity, 
and county): 
The WWTP will be located approximately 0.70 miles southeast of the intersection of Bauer 
Road and Schiel Road. 

  

TCEQ USE ONLY: 

Application type:  Renewal  Major Amendment  Minor Amendment  New 

County:   Segment Number:   

Admin Complete Date:   

Agency Receiving SPIF: 

  Texas Historical Commission   U.S. Fish and Wildlife 

  Texas Parks and Wildlife Department   U.S. Army Corps of Engineers 

 

mailto:WQ-ARPTeam@tceq.texas.gov


TCEQ-20971 (08/31/2023)  Page 2 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

Provide the name, address, phone and fax number of an individual that can be contacted to 
answer specific questions about the property. 

Prefix (Mr., Ms., Miss): Mr. 

First and Last Name: Esteban Gonzalez 

Credential (P.E, P.G., Ph.D., etc.): P.E. 

Title: Senior Project Engineer  

Mailing Address: 2107 CityWest Boulevard, 3rd Floor 

City, State, Zip Code: Houston, TX 77042 

Phone No.: 713-428-2400 Ext.: Click here to enter text. Fax No.: Click here to enter text. 

E-mail Address: EstebanGonzalez@pape-dawson.com 

2. List the county in which the facility is located: Harris 

3. If the property is publicly owned and the owner is different than the permittee/applicant, 
please list the owner of the property. 
N/A 

4. Provide a description of the effluent discharge route. The discharge route must follow the flow 
of effluent from the point of discharge to the nearest major watercourse (from the point of 
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify 
the classified segment number.  

To Little Cypress Creek; thence to Cypress Creek in Segment No. 1009 of the San Jacinto 
River Basin.  

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries 
plotted and a general location map showing the project area. Please highlight the discharge 
route from the point of discharge for a distance of one mile downstream. (This map is 
required in addition to the map in the administrative report). 

Provide original photographs of any structures 50 years or older on the property. 

Does your project involve any of the following? Check all that apply. 

☐   Proposed access roads, utility lines, construction easements 

☐   Visual effects that could damage or detract from a historic property’s integrity 

☐   Vibration effects during construction or as a result of project design 

☒   Additional phases of development that are planned for the future 

☐   Sealing caves, fractures, sinkholes, other karst features 

ATTACHMENT AR-5 -
7.5-MINUTE USGS
QUADRANGLE MAP



TCEQ-20971 (08/31/2023)  Page 3 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

☐   Disturbance of vegetation or wetlands 

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing 
of caves, or other karst features): 
The proposed WWTP site will be approximately ±3-4 acres and will require excavation for 
plant piping, electrical work, and a potential on-site lift station.  

2. Describe existing disturbances, vegetation, and land use:  
The existing property is currently undeveloped land and consists of vegetation including 
grass, shrubs, and trees.  

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR 
AMENDMENTS TO TPDES PERMITS 

3. List construction dates of all buildings and structures on the property: 
N/A 

4. Provide a brief history of the property, and name of the architect/builder, if known. 
N/A 

 



 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

Attachment AR-5 – 7.5 Minute USGS Quadrangle Map  
 
  





 

 

 

 

 

 

 

 

 

 

 

 

 

 

Attachment TR-1 – Treatment Process Description 
  



 

 

 

270 AC INDUSTRIAL PARK WWTP 
Attachment TR-1 

Treatment Process Description  
 
The wastewater treatment plant (WWTP) system includes a package plant employing the 
activated sludge process and nitrification. The plant will be developed in three (3) phases 
Phase 1 will have a capacity of 100,000 gallons per day (gpd), Phase 2 will have a 
capacity of 200,000 gpd, and Phase 3 will have a capacity of 300,000 gpd. The plant will 
have a common header between the aeration basin(s) and clarifier(s) to allow for flexibility 
in plant repairs and operations. The chlorine contact basin(s) will be sized for the ultimate 
Phase 3 flow; the three (3) planned phases will have a common outfall and sampling point 
before going into the effluent discharge manhole; thence through a storm sewer pipe out 
into the discharge point in Little Cypress Creek. 
 
In the proposed Phase 1 (0.10 MGD), the treatment train will include one (1) aeration 
basin, one (1) digester, one (1) clarifier, and one (1) chlorine contact basin.  
 
In the proposed Phase 2 (0.20 MGD), an additional (1) aeration basin (two (2) total) and 
one (1) digester (two (2) total) will be included.  
 
In the proposed ultimate Phase 3 (0.30 MGD), an additional (1) aeration basin (three (3) 
total) will be included. 
 
Influent to the WWTP will go through a headworks (manual bar screen/mechanical fine 
screen) for screening. The headworks will include a flow splitter to split the influent 
between phases. The mixed liquor from the aeration basin(s) will flow to the clarifier. The 
clarified effluent from the clarifier(s) will then flow to the chlorine contact basin(s) and the 
disinfected plant effluent will outfall to Little Cypress Creek. 
 
Sludge from the WWTP will be returned to the aeration basins and wasted to the digesters 
via air lifts. Sludge from the digesters will be truck hauled for further processing and 
disposal. 

 

 

 

 

 

 

 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

Attachment TR-2 – Process Flow Diagrams 
  



P
R

O
C

E
S

S
 F

LO
W

 D
IA

G
R

A
M

 -
 P

H
A

S
E

 I

1 of 3

H
A

R
R

IS
 C

O
U

N
T

Y
, T

E
X

A
S

27
0 

A
C

 IN
D

U
S

T
R

IA
L 

P
A

R
K

 W
W

T
P

2
1

0
7

 
C

I
T

Y
W

E
S

T
 

B
L

V
D

,
 

3
R

D
 

F
L

R
 

I
 

H
O

U
S

T
O

N
,

 
T

X
 

7
7

0
4

2
 

I
 

7
1

3
.

4
2

8
.

2
4

0
0

T
E

X
A

S
 E

N
G

IN
E

E
R

IN
G

 F
IR

M
 #

47
0 

 I
  

T
E

X
A

S
 S

U
R

V
E

Y
IN

G
 F

IR
M

 #
10

02
88

0
0



P
R

O
C

E
S

S
 F

LO
W

 D
IA

G
R

A
M

 -
 P

H
A

S
E

 II

2 of 3

H
A

R
R

IS
 C

O
U

N
T

Y
, T

E
X

A
S

27
0 

A
C

 IN
D

U
S

T
R

IA
L 

P
A

R
K

 W
W

T
P

2
1

T
E

X
A

S
 E

N
G

IN
E

E
R

IN
G

 F
IR

M
 #

47
0 

 I
  

T
E

X
A

S
 S

U
R

V
E

Y
IN

G
 F

IR
M

 #
10

02
88

0
0



P
R

O
C

E
S

S
 F

LO
W

 D
IA

G
R

A
M

 -
 P

H
A

S
E

 II
I

3 of 3

H
A

R
R

IS
 C

O
U

N
T

Y
, T

E
X

A
S

27
0 

A
C

 IN
D

U
S

T
R

IA
L 

P
A

R
K

 W
W

T
P

2
1

T
E

X
A

S
 E

N
G

IN
E

E
R

IN
G

 F
IR

M
 #

47
0 

 I
  

T
E

X
A

S
 S

U
R

V
E

Y
IN

G
 F

IR
M

 #
10

02
88

0
0



 

 

 

 

 

 

 

 

 

 

 

 

 

 

Attachment TR-3 – Site Drawing 
  



© 2024 Microsoft Corporation © 2024 Maxar ©CNES (2024) Distribution Airbus DS © 2024 TomTom 

27
0 

A
C

 IN
D

U
S

T
R

IA
L 

P
A

R
K

 W
W

T
P

S
IT

E
 D

R
A

W
IN

G

1 OF 1

H
A

R
R

IS
 C

O
U

N
T

Y
2

1
0

7
 

C
I

T
Y

W
E

S
T

 
B

L
V

D
,

 
3

R
D

 
F

L
R

 
I

 
H

O
U

S
T

O
N

,
 

T
X

 
7

7
0

4
2

 
I

 
7

1
3

.
4

2
8

.
2

4
0

0

T
E

X
A

S
 E

N
G

IN
E

E
R

IN
G

 F
IR

M
 #

47
0 

 I
  

T
E

X
A

S
 S

U
R

V
E

Y
IN

G
 F

IR
M

 #
10

02
88

0
0



 

 

 

 

 

 

 

 

 

 

 

 

 

 

Attachment TR-4 – Other Requirements  

(Current Permit) 
  







 

 

 

 

 

 

 

 

 

 

 

 

 

 

Attachment TR-5 – Solids Management Plan 

 

 

 



Influent Design Flow 0.10 MGD

Influent BOD5 Concentration 250 mg/L

Aerobic Digester Volume 56,596           Gallons

Aeration Basin MLSS 2,500 mg/L

SOLIDS GENERATED 100% Flow 75% Flow  50% Flow 25% Flow

Pounds (lbs) Influent BOD5 209 156 104 52

Pounds (lbs) of digested dry sludge produced* 73 55 36 18

Pounds (lbs) of wet sludge produced 3649 2737 1824 912

Gallons (Gal) of wet sludge produced 438 328 219 109

*Assuming 0.35 pounds of digested dry sludge produced per pound of influent BOD5 at average temperature 

and 2.0% solids concentration in the digester

Sludge will be wasted from the RAS flow stream to the aerobic digester. 

Sludge solids will be stabilized in the digester.

Supernatant will be decanted from the digester and returned to the plant headworks for treatment.

REMOVAL SCHEDULE (DAYS) 100% Flow 75% Flow  50% Flow 25% Flow

Days between sludge removal 16 21 31 62

Liquid digested sludge will be removed from the digester for disposal on a regular basis as required.

The calculated mean cell residence time (MCRT) for the digester storage volume of 56596 gal will be

approximately 129 days at 100% capacity and annual average digested sludge produced of 73 ppd.

ATTACHMENT TR-5
Sludge Management Plan

Phase 1 - 0.10 MGD



Influent Design Flow 0.20 MGD

Influent BOD5 Concentration 250 mg/L

Aerobic Digester Volume 113,118            Gallons

Aeration Basin MLSS 2,500 mg/L

SOLIDS GENERATED 100% Flow 75% Flow  50% Flow 25% Flow

Pounds (lbs) Influent BOD5 417 313 209 104

Pounds (lbs) of digested dry sludge produced* 146 109 73 36

Pounds (lbs) of wet sludge produced 7298 5473 3649 1824

Gallons (Gal) of wet sludge produced 875 656 438 219

*Assuming 0.35 pounds of digested dry sludge produced per pound of influent BOD5 at average temperature 

and 2.0% solids concentration in the digester

Sludge will be wasted from the RAS flow stream to the aerobic digester. 

Sludge solids will be stabilized in the digester.

Supernatant will be decanted from the digester and returned to the plant headworks for treatment.

REMOVAL SCHEDULE (DAYS) 100% Flow 75% Flow  50% Flow 25% Flow

Days between sludge removal 16 21 31 62

Liquid digested sludge will be removed from the digester for disposal on a regular basis as required.

The calculated mean cell residence time (MCRT) for the digester storage volume of 113118 gal will be

approximately 129 days at 100% capacity and annual average digested sludge produced of 146 ppd.

ATTACHMENT TR-5
Sludge Management Plan

Phase 2 - 0.20 MGD



Influent Design Flow 0.30 MGD

Influent BOD5 Concentration 250 mg/L

Aerobic Digester Volume 113,118         Gallons

Aeration Basin MLSS 2,500 mg/L

SOLIDS GENERATED 100% Flow 75% Flow  50% Flow 25% Flow

Pounds (lbs) Influent BOD5 626 469 313 156

Pounds (lbs) of digested dry sludge produced* 219 164 109 55

Pounds (lbs) of wet sludge produced 10946 8210 5473 2737

Gallons (Gal) of wet sludge produced 1313 984 656 328

*Assuming 0.35 pounds of digested dry sludge produced per pound of influent BOD5 at average temperature 

and 2.0% solids concentration in the digester

Sludge will be wasted from the RAS flow stream to the aerobic digester. 

Sludge solids will be stabilized in the digester.

Supernatant will be decanted from the digester and returned to the plant headworks for treatment.

REMOVAL SCHEDULE (DAYS) 100% Flow 75% Flow  50% Flow 25% Flow

Days between sludge removal 10 14 21 41

Liquid digested sludge will be removed from the digester for disposal on a regular basis as required.

The calculated mean cell residence time (MCRT) for the digester storage volume of 113118 gal will be

approximately 86 days at 100% capacity and annual average digested sludge produced of 219 ppd.

ATTACHMENT TR-5
Sludge Management Plan

Phase 3 - 0.30 MGD





 

 

June 10, 2024 
 
Executive Director 
Application Review and Processing Team (MC 148) 
Water Quality Division 
Texas Commission on Environmental Quality (TCEQ) 
12100 Park 35 Circle 
Austin, TX 78753 
 
Subject: Response to Notice of Deficiency (NOD) 

Application to Renew TPDES Permit No. WQ0015779001 (EPA I.D TX0139173) 
270 AC Industrial Park Wastewater Treatment Plant (CN605638261; RN110733995) 
PD Project No. 42265-01 

  
Dear Savannah Jackson, 
 
Below are your comments and our responses to your letter dated June 7, 2024, regarding the 
application to renew TPDES Permit No. WQ0015779001. 

 

1. The following is a portion of the Notice of Receipt of Application and Intent to Obtain a Water 

Quality Permit which contains information relevant to your application. Please read it carefully 

and indicate if it contains any errors or omissions. The complete notice will be sent to you once 

the application is declared administratively complete. 

Response: Please update the description of the location of the facility to read “…near the city 